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3/8" x 3" Button Head Cap Screws
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Seat Assembly 2 (U 4 8
ACF-A0024 Leg Assembly 3/8" Hex Nufts 3/8" Flat Washer
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#10 x 2.5 Flat Head Screw
DSSFO10C250188
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Lower Foot Rest Assembly 4
ACF-A0028 5/16 x 3-1/8" Truss Lag Screw
038425

REQUIRED TOOLS
(NOT INCLUDED)
- POWER DRILL

-7/32 ALLEN WRENCH
- 9/16 WRENCH ToOLS. QERSUSERED 2/5
- #2 SQUARE DRIVE FOR ASSEMBLY
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CONSTRUCTION MATERIALS:
Recycled Plastic

HARDWARE:
ALL DIMENSIONS SHOWN IN INCHES

Stainless Steel
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